"FFI 'rFERNWARME
FORSCHUNGSINSTITUT

IN HANNOVER E.V.

TEST CERTIFICATE
489 1002 78A

Tests according to EN 489:2009

for

joint casing system
~Polyethylene shrink joint with shrink sleeve

type WSD Superseal”
by order of

Canusa Systems Limited
in West Sussex RH109QT, England

Test Specimen No. 2775, 2776, 2777:
Joints
2x DN 80/PE160 and 1x DN 150/PE250

FFl-report 923E_4905:
The soil stress tests were carried out according to the European Standard EN 489:2009 at
the FFI in January / February 2010: Sandbox test according to EN 489:2009 and water
impermeability test according to EN 489:2009.

There was no water ingress.

The soil stress tests were successful.
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